
1

KAWASAN INDUSTRI NUSANTARA CO., LTD.

MANAGED BY KAWASAN INDUSTRI NUSANTARA CO., LTD.

SPECIAL ECONOMIC ZONE (SEZ)
SEI MANGKEI

Jl. Kelapa Sawit II No. 1 Sei Mangkei, Bosar Maligas Distric, Simalungun Regency, North Sumatera, Indonesia 21183 – E-mail : marketing@seimangkeisez.co.id



2

VISION

"Creating a City of 
Modern Industry is Highly 

Competitive and 
Environmentally Friendly 

Through Optimal 
Development of Local 

Natural Resource 
Processing in 2031."

MISSION

Providing modern industrial cities based on 
processing palm oil, rubber and other local natural 

resources with an orientation to strengthening added 
value

Providing the best infrastructure that is integrated and 
[...]
Chairman: Coordinating Minister of Economy

Members *) : Minister & Head of Non-Ministerial 

Government Agencies

Regional Council
Chairman : Governor of North Sumatera

Vice Chairman : Regent of Simalungun

Members : Government Officials,

Province Government Officials,

Regency/City Government Officials

Secretariat

Administrator
SEZ SEI MANGKEI

Business Entity
PT Kawasan Industri Nusantara

PRESIDENT
*) Members of National Council of SEZ:
1. Ministry of Finance
2. Ministry of Trade
3. Ministry of Industry
4. Ministry of Internal Affairs
5. Ministry of Public Works
6. Ministry of Transportation
7. Ministry of Manpower and Transmigration
8. Ministry of National Development Planning
9. Indonesia Investment Coordinating Board
10.Cross-Ministry

Regency/
City



8

MASTER PLAN
SEZ SEI MANGKEI

No. Zones
Width
(Ha)

Percentage (%)

Indus-
try

Facility Road
Green 
Area

1 Palm Oil Industry 245,49 12,69

2 Various Industry 579,50 29,97

3 Production Supporting Facilities 85,06 4,40

4 Rubber Industry 84,10 4,35

5 Electronic Industry 155,40 8,04

6 Commercial Zones 31,91 1,65

7 Office Area 42,57 2,20

8 Logistic and Warehouse 67,67 3,50

9 Public Facilities 24,50 1,27

10 Housing 11,80 5,78

11 Tourism 117,50 0,61

12 Electricity Industry 38,32 1,98

13 Standard factory Enterprises 19,40 1,00

14 Small & Medium Enterprises 16,30 0,84

15 WWTP 13,24 0,68

16 WTP 10,90 0,56

17 ROW Road/Utility 185,10 9,58

18 Green park 205,04 10,60

Total Area (Ha) 1.933,80

Used Land: 12,57% of the total area of SEZ Sei Mangkei



9

STRATEGIC LOCATION
SEZ SEI MANGKEI

KAWASAN INDUSTRI NUSANTARA CO., LTD.



10

STRATEGIC DISTANCE
SEZ SEI MANGKEI

Belawan Seaport

(146 Km)

Kualanamu International 

Airport

(106 Km)

Kuala Tanjung Seaport

(40 Km)

Medan City

(125 Km)

To Malaysia

To Singapore, Jakarta 
dan Pacific

To Thailand, Asia, Europe, 
etc



11

AVAILABLE OF HIGHWAY

SEZ Sei Mangkei

Highway of Medan-
Kualanamu-Tebing Tinggi
(63,5 Km)

Highway of Belawan-
Medan-Tanjung Morawa 
(34,4 Km)

Aerocity

AEROCITY
/

Medan-Kualanamu
± 17 Minutes

Kualanamu-Tebing Tinggi
± 38 Minutes



12

PLANNING OF HIGHWAY

Highway Planning of
Tebing Tinggi-Kisaran
(Operation Start of Planning is 2020)

Highway Planning of Tebing Tinggi-
P.Siantar-Parapat-Sibolga
(Operation Start of Planning is 2020)

SEZ Sei Mangkei



13

RAILWAY STATION

*Perlanaan Station – SEZ Sei Mangkei = 7,6 km = 10 minutes

NO Railway Station Width Times

1
Perlanaan Station – Tanjung Balai 
Station 65 km

1 hour 44
minutes

2 Perlanaan Station – Kisaran Station 45 km 58 minutes

3 Perlanaan Station – Lima Puluh Station 7,1 km 8 minutes

4
Perlanaan Station – Bandar Tinggi 
Station 33 km 18 minutes

5
Perlanaan Station – Lubuk Pakam 
Station 100 km

1 hour 57 
minutes

6
Perlanaan Station – Batang Kuis Station

119 km
2 hours 28 

minutes

7
Perlanaan Station – Medan Station

126 km
2 hours 52 
minutes



14

RAILWAY TO SEZ SEI MANGKEI

SEZ SEI MANGKEI

KM. 2+950

KUALA TANJUNG

SEAPORT

KM. 21+500

`

Information :
Path to SEZ Sei Mangkei

Path to Medan-Rantau Prapat

BELAWAN SEAPORT

KM. 21+607

Bandar Tinggi railroad location to 

Kuala Tanjung Seaport

and the SEZ Sei Mangkei railroad line



15

KUALA TANJUNG MULTIPURPOSE TERMINAL

The Spil Ningsih became the first 

domestic ship to lean on

Temas, Situ Mas, Sendang Mas and Segoro

Mas vessels make Kuala Tanjung Seaport 

an international hub / transit port

The Meratus of Jayapura ship is the third 

leaning domestic ship

Ship Meratus of Medan transports cargo 

ingot raw materials from PT Inalum to 

Surabaya

TEMAS AND SITU MAS

SPIL NINGSIH MERATUS OF JAYAPURA

MERATUS OF MEDAN

Domestic container volume from April 

2019 until now ± 6000 Teus

Container Ship International:
(Samin, Wan Hai, etc.)
Outbound cargo: CPO-derived products
(PT UOI, MNA, Domas, P&G, etc.)



16

UTILIZATION AND FACILITY
SEZ SEI MANGKEI

KAWASAN INDUSTRI NUSANTARA CO., LTD.



17

UTILIZATION AND FACILITY
SEZ SEI MANGKEI

Railway



Highway :
1. Medan – T. Tinggi
2. T. Tinggi – Kisaran
3. T. Tinggi – P. Siantar





Kualanamu 
International Airport

Kuala Tanjung 
Seaport :

 400.000 TEUs 
Container

 3.5 Million Tons 
Bulk









WTP 250 m3/hour



WWTP 250 m3/hour

Dry Port 
2300 TEUs and 

Railway Station



Electricity
150 KV / 60 MVA 

Gas Pipeline 
75 MMSCFD

Telecomunication 
Network 

& IT (Fiber Optic)









Roads



Tank Farm

2 x 3000 Ton CPKO

5 x 5000 Ton CPO











Outside SEZ Sei Mangkei

Inside SEZ Sei Mangkei :

*  MMSCFD = Million Metric Standard Cubic Feet per Day

SEZ Sei Mangkei



18

ROAD OF SEZ SEI MANGKEI



19

ROAD OF SEZ SEI MANGKEI

NO
NAME OF 

THE ROAD

P L WIDE P L WIDE P L WIDE P L WIDE LAMP

INFORMATION
ROAD (m)

ROAD

(m²)

PAVEMENT

(m)

PAVEME

NT (m²)

CHANNEL

(m)

CHANNEL

(m²)

MEDIAN 

(m)

MEDIA

N (m²)

PJU 

(PCS)

1 ROW 28 600 10 6000 1200 3 3600 1200 2 2400 - - - 11
From the branch of Innovation Building 

until the bend of PLTBS

2 ROW 28 700 10 7000 1400 3 4200 1400 2 2800 - - - 13
From the bend of PLTBS until the bend 

of PKO

3 ROW 28 600 10 6000 1200 3 3600 1200 2 2400 - - - 11
From the bend of PKO until the branch 

of ROW 43 A

4 ROW 30 500 12 6000 1000 3 3000 500 1 500 - - - -
From the branch of PT. UOI until the 

edge of PT. UOI

5 ROW 43 1000 20 20000 2000 3 6000 2000 2 4000 900 5 4500 36
From the branch of kelapa sawit road 

until the branch of ROW 43 A

6 ROW 43 A 400 20 8000 800 3 2400 800 2 1600 400 4,8 1920 18

From the branch of ROW 43 A until the 

edge of median before the roundabout

of Tank Farm

7 ROW 28 300 10 3000 600 3 1800 600 2 1200 - - - -
From the roundabout of Tank Farm until

the edge of the road

8 ROW 62 3400 12 40800 3400 2 6800 3400 1 3400 - - - 79
From the roundabout of North Gate 

until the roundabout of Tank Farm

9
Roundabout 

North Gate
600 4 2400 200 1 200 200 1 200

Sparing right/left 1m border of 

roundabout road of North Gate

10
Roundabout

south
400 4 1600 200 1 200 200 1 200

Sparing right/left 1m border of 

roundabout road of Tank Farm 



20

WATER TREATMENT PLANT
SEZ SEI MANGKEI

125 m3/hour

CLEAN WATER

Capacity

Demand

250 m3/hour

Rates IDR 7500/m3



21

WASTE WATER TREATMENT PLANT
SEZ SEI MANGKEI

SEWAGE / LIQUID WASTE 

Capacity

Demand

250 m3/hour

20 m3/hour

Rates IDR 6425/m3



22

SUBSTATION ELECTRICITY DISTRIBUTION

Rates

POWER

Capacity

Demand

60 MVA

7 MVA
IDR 1551/kWh

Frequency Voltage Duration of Flicker Tolerance

50 Hertz 20.000 Volt <1000 milliseconds -10% s/d +10%



23

GAS PIPE SEZ SEI MANGKEI

GAS

Capacity

Demand 

75 MMSCFD

4 MMSCFD



24

DUMP TRUCK SEZ SEI MANGKEI

PT KINRA serves transportation 

service for the solid waste by using 
Dump Truck vehicle for all tenant in 

SEZ Sei Mangkei

BRAND : TOYOTA
TYPE : DYNA 130 HT
MODEL : ARM ROLL
CYLINDER : 4009
FUEL CAPACITY : 100
FUEL : SOLAR

SOLID WASTE

Capacity 

Demand 

24 m3

12 m3

Rates IDR 725/Kg



25

FIRE FIGHTERS SEZ SEI MANGKEI

PT KINRA also serve fire trucks 

service for always be standby 
if the fire incident occured at 

around SEZ Sei Mangkei

BRAND : HINO
TYPE : FL8JN1A – BGJ
MODEL : FIRE FIGHTERS
CYLINDER : 7684
FUEL CAPACITY : 200
FUEL : SOLAR
CONSIST OF 3 SEGMENT: 1. WATER

2. FOAM
3. DRY CHEMICAL POWDER

FIRE FIGHTERS

Capacity

Demand

5 m3

When incident occured



26

HOUSE AND BUILDING
SEZ SEI MANGKEI

HOUSE

Type G1

IDR 130,400/m2/year (USD 8,5) IDR 119,800/m2/year (USD 7,8)

Type G2

BUILDING SPACE

Rates

IDR 134,000,-/m2/year (USD 8,7)
Rates

PARKING

IDR 2,000/hour



27

TANK FARM SEZ SEI MANGKEI

TANK FARM

Capacity 6000 Tons of PKO

10000 Tons of CPO



28

DRY PORT SEZ SEI MANGKEI

The Relief, such as:

1. Tax Relief

2. Free Export and Import Tax

3. Licensing Relief

4. Property Taxes Relief

DRY PORT & RAILWAY STATION

Capacity

Demand

2300 TEUs

200 TEUs



29

WATER TREATMENT PLANT

KAWASAN INDUSTRI NUSANTARA CO., LTD.



30

WATER TREATMENT PLANT PROCESS

WATER INTAKE

In the Water Intake area there is a reservoir that 

serves to maintain the availability of raw water 

flow that will be processed in the WTP unit. This 

raw water comes from the flow of the Bah 

Tongguran River, the son of the Bah Bolon River.

WATER SETTLING PIT

Water flow will flow in gravitational flow 

through inlet and outlet holes in each section. 

The deposits formed at the bottom of the tub 

will be removed periodically through the blow 

down path in the tub.

CLARIFIER

Clean water that still contains a small amount of 

colloid enters into the channel (like a settler 

tube) with downstream flow direction. To the 

bottom of the tube settler, an upstream flow 

occurs into the tube.

RESERVOIR WATER BASIN

Reservoir clean water is distributed by 

centrifugal pump (capacity 250 m3/hour) to 

the tenants in SEZ Sei Mangkei through 

installed water supply pipes.

Clean water in the water basin, its 

designation for PTPN III (Persero) Palm Oil 

Mill (PKS). Clean water in the water basin 

is pumped by a centrifugal pump towards 

the sand filter.

WATER SETTLER TUBE

The method of clarifier water settler tube is a 

tube arrangement (sleeve) with a slope of 60 

degrees and is used to increase clarifier 

capacity (settling pond).

1 2 3

4 5 6



31

WATER TREATMENT PLANT
FLOW DIAGRAM



32

CLEAN WATER QUALITY
SEZ SEI MANGKEI

Desciption Unit Norm*
Lab Analysis

RAW WATER WATER BASIN RESERVOIR

pH 6,5 – 9,0 7,0 6,4 6,5

Total Dissolved Solid (TDS) Ppm Max. 1.500

Total Hardness Ppm 500 28 20 24

Turbidity FAU Max. 25 96 16 18

Color PtCo 50,0 521 24 29

Iron (Fe) Ppm 1,0 1,37 0,21 0,56

Taste - Tasteless - Tasteless Tasteless

Temperature °C Temperature ± 3°C 25 25 25

*REGULATION OF HEALTH MINISTER RI NO.32 YEAR OF 2017



33

CLEAN WATER QUALITY
SEZ SEI MANGKEI



34

CONSTRUCTION COSTS
CLEAN WATER

Water Treatment Plant

(m3/day)

Construction Costs Index 

(m3/day)

0-200 IDR 1.500.000

201-1000 IDR 1.350.000

>1000 IDR 1.250.000

Tenant Clean Water :
Clean Water Volume       : 1.920 m3/day
Construction Costs Index : IDR 1.250.000/ m3

Construction Costs :
1.920 m3/day  x  IDR 1.250.000/ m3 = IDR 2.400.000.000,-

Example Construction Costs:



35

WASTE WATER 
TREATMENT PLANT

KAWASAN INDUSTRI NUSANTARA CO., LTD.



36

WASTE WATER TREATMENT PLANT
PROCESS

All sources of waste water 

originating from tenants are 

collected in one basin and 

equipped with screening 

(fine screen and gate 

screen)

This basin is used to maintain 

operational problems, the 

variation of debits, and to 

maintain the problem of 

handling the quality of 

wastewater that will enter 

waste treatment units

3

42

1
Dissolve oxygen into 

wastewater to increase 

the level of dissolved 

oxygen in water and 

support the formation of 

bacterial characters, and

bacterial growth

In this tub the activated 

sludge formed in the 

aeration basin containing 

a mass of microorganisms 

is deposited and pumped 

back to the first aeration 

basin

EQUALIZATION BASIN

INFLUENT CHAMBER AERATION BASIN

CLARIFIER



37

WASTE WATER TREATMENT PLANT
FLOW DIAGRAM



38

WASTE WATER 
SPECIFICATION STANDARD

No Parameter
Standard 

Maximum Level

1 Temperature 40°C

2
The amount of 

suspended solids
400 mg/l

3
The amount of 

dissolved solids
2000 mg/l

4 Color 300 Scale Pt. C

No Parameter
Standard Maximum 

Level

1 BOD 600 mg/l

2 COD 800 mg/l

3 pH 6~9

4 Total Amoniac 10 mg/l

5 Detergen 5 mg/l

6 Fenol 0,5 mg/l

7 Vegetable Oil 5 mg/l

8 Mineral Oil 15 mg/l

9 Nitrat 30 mg/l

10 Itrit (N02) 2 mg/l

11 Sulfida 0,1 mg/l

12 Arsenik 0,1 mg/l

13 Barium 2 mg/l

14 Cadmum 0,05 mg/l

15 Total Cromium 0,5 mg/l

Chemical: Physics :

*MINISTER REGULATION LH NO.03
YEAR OF 2010

No Parameter
Standard Maximum 

Level

16 Cromium Hexavalen 0,1 mg/l

17 Cobalt 0,4 mg/l

18 Copper 2 mg/l

19 Cyanide 0,05 mg/l

20 Fluorida 5 mg/l

21 Iron 5 mg/l

22 Lead 0,5 mg/l

23 Manganese 2 mg/l

24 Mercury 0,002 mg/l

25 Nickel 0,2 mg/l

26 Zinc 5 mg/l

27 Stannum 2 mg/l

28 Selenium 0,05 mg/l

29 Radioactive
National Atomic 

Energy Agency

For the waste water specifications, 

the Tongguran River is in 

accordance with the

Class II River Group



39

WASTE WATER CONSTRUCTION COSTS

Waste Water Treatment 

Plant (m3/day)

Construction Costs Index

(m3/day)

0-200 IDR 1.500.000

201-1000 IDR 1.350.000

>1000 IDR 1.250.000

Tenant Waste Water :
Waste Water Volume : 480 m3/day
Construction Costs Index : IDR 1.350.000/ m3

Construction Costs :
480 m3/day  x  IDR 1.350.000/ m3 = IDR 648.000.000,-

Construction Costs Example :



40

ELECTRICITY MANAGEMENT

KAWASAN INDUSTRI NUSANTARA CO., LTD.



41

LICENSE OF ELECTRICITY BUSINESS
SEZ SEI MANGKEI

PT Perkebunan Nusantara III 

(Persero) received Letter from 

Minister of Energy and Mineral 

Resource (ESDM)

No. 966/K/20/DJL.3/2014

dated October 31, 2014 regarding 

”PT Perkebunan Nusantara III 

(Persero) Electicity Power Supply 

Operational Area Arrangement”.

Operational area refers to Sei

Mangkei Special Economy Zone.

In carrying out electricity power

supply business for public needs,

PT Perkebunan Nusantara III 

(Persero) is regulated to comply with 

following regulation:

Supply electricity power or installation 

with good quality and reliability level.



42

ELECTRIC DISTRIBUTION SUBSTATION
FLOWCHART

PT.PLN (Persero)

Substation Sei Mangkei

Distribution

Electricity

Main Substation

Special Economic Zone Sei

Mangkei

Gd. UOI
Substation 

circuit SM.1

Gd. Tank 

Farm

Distribution

Electricity

Gd. Dry Port Gd. K.Api

Distribution

Electricity

Gd. 

Graha
TenantSupply of PLN

Supply of PLTBS



43

ELECTRICITY CONSTRUCTION COSTS

No Electricity Type Group Cost Amount In (IDR)

1 1 phase or 3 phase connection with power restrictions and low voltage measurements

a. Connected power 450 VA 421.000

b. Connected power 900 VA 843.000

c. Connected power 1.300 VA 1.218.000

d. Connected power 2.200 VA 2.062.000

e. Additional power up to 2,200 VA 937/VA

f. Connected power or added power above 2,200 VA up to 100 kVA 969/VA

g. Connected power or added power households R-3 class 969/VA

h. Connected power or added power above 100 kVA up to 200 kVA 775/VA

2 3 phase connection or added power with power restrictions and Medium Voltage measurements 631/VA

3 3 phase connection or added power with power restrictions and High Voltage measurements 535/VA

4 1 phase connection with power restrictions and low voltage measurements in customer buildings

a. Special Rates S-1/TR up to 220 VA 60.000/connection

b. For additional power from the S-1 / TR (Without Meters) rates group to 450 VA
Free Construction Costs

Note: Directors of PT PLN (Persero) can set a factor K (multiplier factor) at a maximum of 1.5 in accordance with regional conditions



44

ELECTRICITY CONSTRUCTION COST 
EXAMPLE

Tenant Electricity Needs :
Volt       : 3.800.000 VA
Construction Group : 3 phase connection or added power with power 

restrictions and medium voltage measurements

Construction Costs :
3.800.000 VA x IDR 631,-/VA = IDR 2.397.800.000

Subscription Guarantee:
3.800.000 VA x IDR 212,-/VA = IDR 805.600.000



45

LAND READY TO SELL
& INVESTMENT MECHANISM

KAWASAN INDUSTRI NUSANTARA CO., LTD.



46

LAND READY TO SELL

Rates (30 Years)

LAND
Capacity
Demand

1.933 Ha
212 Ha

IDR 1000.000/m2 (USD 71,4)

Rental Rate IDR   50.000/m2/year

Rates (30 Years) IDR 850.000/m2 (USD 60,7)

(ROW-62)

(Outside ROW-62)



47

GROUND DATA SEZ SEI MANGKEI

Depth of Hard 

Ground:

14,80 m - 17,20 m

Ground Support 

Capacity (σ) :

75 - 175 kN/m2 = 

0,76 - 1,78 kg/cm2 
(for shallow foundation)

Lowest Electrical 

Resistivity From 

Ground:

6 m - 12 m or

average 8 m



48

INVESTMENT MECHANISM
SEZ SEI MANGKEI

Land status is “Building Using Rights” for 30 years and can be extended for 20 years, and arrangement has only returned 30 years.

Investment 
Interest 

Statement

• Type of industry / business to be built

• Wide Ground Area Requirements / area (m2 / ha)

• Utility Needs: Electricity, Clean Water, Gas.

Finalization & 